Sub Divisional Officer Test Performed By: Dr./Engr. M lIrfan ul Hassan
Buildings Sub Division, Chishtian

SOM Lab
Client Reference: CTN Ref: 1623 (Page-1/1)
Dated: 18-10-2019 Dated: 24-10-2019
Test: Tension Test & Bend Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft # in in? in? Tons Tons psi psi psi psi in in %
1 |1.487 6 0.746 | 0.44 | 0.437 | 1429 | 20.44 71640 | 72130 | 102450 | 103150 | 1.10 | 8.0 | 13.8

2 | 0.661 4 10497 |0.20|0.194 | 7.56 9.30 83410 | 85990 | 102520 | 105690 | 1.30 | 8.0 | 16.3

BEND TEST:
#6 Sample bend through 180 degrees Satisfactorily without any crack Note:-
#4 Sample bend through 180 degrees Satisfactorily without any crack

Only Four Samples

Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Maj Adnan khalid® Test Performed By: Dr./Engr.  Nauman Khurram
Dy Dir MTL, Proposed Commercial Plaza, DRGCC Ph-1ll, DHA Ph-VI, (M/S Construct)

SOM Lab
Client Reference: 408/241/E/Lab/745/3865 Ref: 1624(Page-1/2)
Dated: 24-10-2019 Dated: 24-10-2019
Test: Tension Test & Bend Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar (Kamran Steel)
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft # in in? in? Tons Tons psi psi psi psi in in %
1 11468 | 6 |0.741|0.44 |0.431 | 1419 | 1995 | 71130 | 72610 | 99990 | 102080 | 1.20 | 8.0 | 15.0

2 11475 6 |0.743 | 0.44 | 0433 | 1483 | 20.36 | 74350 | 75550 | 102040 | 103690 | 1.10 | 8.0 | 13.8

BEND TEST:

#6 Sample bend through 180 degrees Satisfactorily without any crack Note:-

Only Three Samples

Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Maj Adnan khalid® Test Performed By: Dr./Engr.  Nauman Khurram
Dy Dir MTL, Proposed Commercial Plaza, DRGCC Ph-1ll, DHA Ph-VI, (M/S Construct)

SOM Lab
Client Reference: 408/241/E/Lab/744/3864 Ref: 1624(Page-2/2)
Dated: 24-10-2019 Dated: 24-10-2019
Test: Tension Test & Bend Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar (Moiz Steel)
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft # in in? in? Tons Tons psi psi psi psi in in %
1 | 2721 8 |1.009 | 0.79 | 0.800 | 24.28 | 36.97 | 67790 | 66940 | 103220 | 101930 | 1.50 | 8.0 | 18.8
2 2729 | 8 |1.011|0.79|0.802 | 24.08 | 37.23 | 67220 | 66210 | 103930 | 102370 | 1.40 | 8.0 | 17.5
3 12680 8 |1.002|0.79|0.788 | 23.60 | 36.46 | 65880 | 66050 | 101800 | 102050 | 1.30 | 8.0 | 16.3
4 12785| 8 |1.021|0.79|0.818 | 24.94 | 38.02 | 69640 | 67260 | 106150 | 102520 | 1.20 | 8.0 | 15.0
BEND TEST:
#6 Sample bend through 180 degrees Satisfactorily without any crack Note:-
#4 Sample bend through 180 degrees Satisfactorily without any crack

Only Six Samples

Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk







